



SMTL Test Certificate

Date of issue:	26/03/2012	Certificate No:	12/3761/1c
-----------------------	------------	------------------------	------------

Client Details Ian Johnson
Jodal
2 Falconer Road, Haverhill
Suffolk, CB9 7XU

Test Product(s)/Sample(s)

Manufacturer/Supplier	Item Details	SMTL Samp ID	Batch/Lot No	Quantity	Cat No	Date Received
Jodal	Stretch To Fit, Synthetic Medical Gloves, Size Medium	36646	Not Supplied	200 gloves	Not Supplied	09/01/2012

All samples were provided by the client.

Results

Test Name	Test Method No	Date of Test	Median Force at Break	Result
Force at break testing of medical gloves to BS EN 455-2	SMTL Test TM-342, based on BS EN 455-2: 2009+A1:2011	11th-20th January 2012	Unchallenged = 4.6N * Challenged = 4.6N * †	Complies Complies

The test results in this report relate only to the test sample(s) analysed.

The test results relate to the information reported in test report 12/3761/3.

Abnormalities, deviations or exclusions from standard condition:

* Indicates that a correction factor has been applied due to a difference in thickness of greater than 10% between the fingertips and the point from which the test piece has been taken (BS EN 455-2:2009 +A1:2011 Section 5.2.4)

† Median result is above the limit required by BS EN 455-2:2009+A1:2011. Section 5.3 of the standard specifies that gloves should be tested within 12 months of manufacture, however there was no date of manufacture information supplied with the gloves.

Approved:

Date:

27/3/12

Peter Phillips, Director, SMTL